) AVAIN

ABAHTIIMOL

GARDEN. /1

FUN DMP

Kouvia Knnou | Garden Swing

(Odnyiec Zuvapuohdynone | Assembly Instructions)

he o Md6e nepiocdTEPQ YIA TV
el KoUVIa okavapovtag o QR

o ) : Learn more about the swing
e by scanning the QR

www.amiLa.gar
e O @0 O
W i ; Py
@ g;f.& 3 OlEAeS [OES HE?:‘@

‘Omou urtapyet AMILA, Where there is AMILA,

YMAPXOYN NIKHTEL. ITEM NO.: 12582 THERE ARE WINNERS.



NIZTA EEAPTHMATQN | PARTS LIST

# (TMX
PCS

NEPIFPA®H | DESCRIPTION

IXEAIO | DRAWING

4 |Bida|Bolt M6 55mm

(C—mmmm

8 | Bida|Bolt M8 60mm

5 —1111]

Bida|Bolt M8 65mm

|

Bida|Bolt M6 65mm

28 |Podéha|Washer M8

8 |TkpoPBep | Spring washer M6

20 TkpoPep | Spring washer M8

4 |Kuppatiotr podéla | Wave washer

— || | m| m| O N| ™ >

8 |Podéha|Washer M6

@@@@@@@@E

J | 8 |©@ohwtd nafipadi | Dome nut M6
K | 20 | ©oAwtd ma&ipadt | Dome nut M8
L | 8 |Ma&uddt yia Bida oxnpatog «Ux» | Nut for U bolt M8
M | 1 |Emdvw owhrivag | Top bar C— )
N | 4 |Emévw nédt | Top leg — —
O | 4 |Katw modt | Bottom leg — —
P | 2 |MAaiv avinpida | Side stay bar e —]
Q | 2 |Kouvia | Swing seat <<~
R | 4 |Bida oxrjuatog «U» | U bolt ﬁ
S | 2 |Xovéeopog| Clamp )
P
T | 4 |'Ehaopa aykupwong oto €8agog | Ground anchor %
U | 1 |Khebi| Spanner s —
V | 1 |Khedi | Spanner S —=
W | 2 |M\aoTikd kGAvppa emavw owhrva | Plastic cap for top bar ;o

MapakaloUUE, ENEYETE TTPOOEKTIKA OTI OEV AgimEl
Kamolo e€Aptnua TPV EEKIVIOETE TN OUVAPO-
Aéynon. Oa xpelaoteite emmpooBeta éva KAeldi
#10 2——0, éva KAeldi #13 ——0 kal éva

OTAVPOKATOARI60 ——=.

Please make sure that no parts are missing be-
fore you begin the assembly procedure. Addi-
tionally, you will need a #10 wrench ——0, a
#13 wrench 2——0 and a philips screwdriver
——



ZYNAPMOAOIHZH | ASSEMBLY

Brua 1: ZuvapuoAdynon tov okeAeToU
Step 1: Assembling the frame

1-1 GR: Zuvdéote Tov emavw cwAnva (M) otoug ouvdéapoug (S) xpnotpomolwvtag Bideg (Cx2), podé-
Aec (Ex2), ykpoBep (Gx2) kat BoAwTtd ma&iuddia (Kx2) yia kabe akpn Tou emdvw cwinva (M).

1-1 EN: Connect the top bar (M) to the clamps (S) using bolts (Cx2), washers (Ex2), spring washers
(Gx2) and dome nuts (Kx2) on each side of the top bar (M)

1-2 GR: TomroBetriote MAAoTIKA KaAUppata (W) ota dkpa Tou emMavw cwAnva (M).
1-2 EN: Place plastic caps (W) on the ends of the top bar (M).

1-1 GR: Zuvdéote ta enavw média (N) otoug ouvdéapoug (S) xpnoipomolwvtag Bidec (Bx4), podéhec
(Ex4), ykpoBep (Gx4) kat BohwTd ma&ipuddia (Kx4) yia kdBe ouvdeopo (S).

1-1 EN: Connect the top legs (N) to the clamps (S) using bolts (Bx4), washers (Ex4), spring washers
(Gx4) and dome nuts (Kx4) for each clamp (S).

1-4 GR: Zuvdéote Ta katw modia (O) ota mavw modia (N) kal oTEPEWOTE Ta cUVEEOVTAC KAl TIC TIAAI-
vég avtnpideg (P), xpnotpomolwvtag Bideg (Dx2), pobdéAec (Ix2), KUUHATIOTEG podéNeC (Hx2),
YKPOPeP (Fx2) kal BohwTd madipdadia (Jx2) og kB mAeupd.

1-4 EN: Insert the bottom legs (O) to the top legs (N) and secure them by also connecting the side
stay bars (P), using bolts (Dx2), washers (Ix2), wave washers (Hx2), spring washers (Fx2) and
dome nuts (Jx2) for each side.

Brua 2: ZuvapuoAdynon twv Kabioudtwv
Step 2: Assembling the seats

2-1 GR: XtepewoTe TIG Kouvieg (Q) oTov emdvw ow-
Mjva (M) xpnotpomolwvtag Bideg oxrjuatog
«U» (Rx2), pobéec (Ex4), ykpoBep (Gx4), ma-
&uddia (Lx4), Bodwtda madipadia (Kx4) yia
KABe kabiopa.

2-1 EN: Attach swing seats (Q) to top bar (M) using
“U” bolts (Rx2), washers (Ex4), spring wash-
ers (Gx4), nuts (Lx4), dome nuts (Kx4) per
seat.




Brua 3: ZuvapuoAdynon twv Bdoswv eddgoug
Step 3: Assembling the ground anchors

3-1 GR: ZtepewoTe Ta EAAOUATA AYKUPWONG OTO £6A(OC
(T) otnv Kdtw TPUTIA KABEVOC amod Ta TéooEpa
nédia xpnoipomolwvtag Bidec (Ax1), podéAeg
(Ix1), ykpoPep (Fx1), BoAwtd ma&ipadia (Jx1).

3-1 EN: Fix ground anchor (T) into the bottom hole of
each of the four legs using bolt (Ax1), washer
(Ix1), spring washer (Fx1), domenut (Jx1).

3-2 GR: Zkdyte pia tpuma Bdboug 60 k., S100TACEWV
30x30 &K. Kal YEMIOTE TNV PE TOIPEVTO. TOTOBETH-
oTe Ta eAdouata aykvpwong (T) péoa oto Tolpé-
VTO OTaV €ival aKOPA HAAAKO.

3-2 EN: Dig a hole of a 60cm depth, dimensions 30x30cm,
and put cement. Place ground anchors (T) into
cement while it is soft.

3-3 GR: BeBaiwbeite 611 Ta eAdopata (T) eival KaAd TommoBetnuéva Péca 0TO TOIEVTO YA VA OlyOUpE-
PeTe OTL N KoLvia Oe pmopei va Toupundpel. ‘Otav To ToIEVTO OKANPUVEL, KAAUYTE TIC TPUTTEC
ME XWHA.

3-3 EN: Make sure ground anchors (T) are well fixed in cement to prevent this product overturning.
When cement is hard, cover the hole with soil.

ELDICO E=x{
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




